E-01

E-02

E-03

E-04

E-05

Index to engineer group

1 PR 2~3
Cylinder head Control
L L PR 4~5

Crankcase assy

Crankcase cover

M R R 7
Crankshaft piston Air cleaner
R (BCSHLAD oo, 8~9
Camshaft

E-06

E-07

E-08

E-09

E-10

BT B B e eeeeeeneenernernnans 11~12

Carburetor

SR =R E S oY - AU 11~12

Recoil starter

PRI B e eeeeeeeeerssnens 13

Control system

Flywheel

S P B A e et eeeeeeeeeeeeeeeerereneene 15

Air cleaner



E-01 SHI3LkZH#  Cylinder head

Fs FE TR Description ¥E QTY
NO. Part NO. HR3C English Price (USD) AP192FB N.W. kg /PC
1 30101-00071-01 7N FH R 2 TH IR AR /M 6720 BOLT,M6x20 4 0.0075
2 20021-00018-00 REL A0 COVER COMP.HEAD 1 0.2600
3 30101-00281-00 IS FE = TH AR/ M6%12 BOLT,M6x12 5 0.0030
4 34021-00014-01 TERE WIND GUIDER 1 0.0400
5 33048-00154-00 JR L 25 2 B GASKET,HEAD COVER 1 0.0010
6 30101-00289-01 7NV IR /M 10787 BOLT 4 0.0579
7 30110-00027-01 HS KL IE 2 BOLT,STUD,EXHAUST 2 0.0111




E-01 SfTk4HH  Cylinder head

s F RIS B Description ¥E QTY

NO. | PartNO. s English Price (USD) AP190F N.W. (kg) /PC
8 20027-00011-00 KL FE A SPARK PLUG 1 0.0575

9 34006-00007-00 SE 4 DOWEL PIN 2 0.0042

10 33048-00035-00 IREL L BB GASKET,HEAD COVER 1 0.0172

11 30110-00021-01 R KB BOLT,STUD,INTAKE 2 0.0286

12 20023-00059-00 FRELK SR CYLINDER HEAD COMP 1 1.6851

13 34021-00062-01 kT X2 SHROUD 1 0.1200

14 34023-00074-01 BRE TUBE,BREATHER 1 0.0253

15 34024-00056-01 4 CLIP,FUEL PIPE 1 0.0025




E-02 F84&%HM Crankcase assy

&
Fg | EH4mE T B IR Description ¥E QTY
NO. Part NO. ==gvg English Price (USD) AP190F N.W. xg) /PC
1 30101-00277-00 ANFEZ IR M6%16 BOLT 2 0.0060
2 33247-00010-01 N e ENGINE OIL SENSOR 1 0.0459
3 30141-00112-00 R/ (6202) BEARING 1 0.04477
4 34026-00005-01 TR SHAFT,GOVERNOR 1 0.03730
5 34007-00002-01 M/ O 8* D 14*5 OIL SEAL 1 0.00105
6 34006-00017-00 SERLEH PR PIN, LOCK 1 0.00060
7 30136-00097-00 BT/ O8* D 17%1.0 WASHER 2 0.00120
8 30101-00279-00 N ZHIER M8x32 BOLT 2 0.02001
9 20149-00009-01 Ja 3l AL Start motor 1 1.80000




E-02 #84&%HM  Crankcase assy

Fg | EH4mE T B IR Description ¥E QTY

NO. Part NO. F 3 English Price (USD) AP190F N.W. «g) /PC
10 20009-00030-01 78 HLZ% Charging coil 1 0.18500
11 30101-00514-01 ANAEZHEER M12X 16 BOLT 2 0.02367
12 30136-00080-01 BRA WASHER 2 0.00098
13 33593-00007-01 ELRAR Wire pressing board 1 0.00118
14 30101-00281-00 A ZHIREE M6x12 BOLT 3 0.00542
15 30101-00284-00 INFEZTHIEE M6x30 BOLT 1 0.01020
16 34007-00012-01 i /d35% d52*8 OIL SEAL 1 0.01550
17 34011-00037-00 i e A CRANKCASE 1 5.10815
18 20249-00002-01 XEHMA SPORT MEMBE 1




E-03 H 4 F8 55 Crankcase cover

1
RS | F&HmiL MBI Description ¥E QTY
NO. | PartNO. B 3L English Price (USD) AP190F N.W. (kg) /PC
1 34007-00012-01 W @35+ D52+8 OIL SEAL 1 0.01550
2 30101-00280-00 ANAEZHEEAR/MS X 40 BOLT 10 0.02001
3 20026-00004-02 Bl R4 DIPSTICK ASSY 1 0.01912
4 20013-00004-01 TR SR GOVERNOR GEAR KIT 1 0.06245
5 33048-00064-01 i i 78 o 2 B GASKET,CRANKCASE COVER 1 0.00652
6 34006-00001-00 SENLEH DOWEL PIN 2 0.00185
7 30141-00112-00 IR 07K /6202 BEARING 1 0.04477
8 30141-00117-00 IR AR /6207 BEARING 1 0.28427
9 33129-00018-00 mhfE s HAR CRANKCASE COVER 1 1.58506




E-04 VS ZEZEM S Crankshaft piston

Fg TGS TR B TR Description ¥E QTY

NO. | PartNO. 13 English Price (USD) AP190F N.W. (kg> /PC
1 20084-00009-00 TESE IR RING SET,PISTON 1 0.03715

2 30150-00023-00 EEa R CLIP,PISTON PIN 2 0.00040

3 34004-00016-00 e PISTON 1 0.30451

4 34006-00015-00 FEgEay PIN,PISTON 1 0.06652

5 20008-00008-00 R RER CONNECTING ROD ASSY 1 0.26885

6 20011-00048-00 i Sy CRANKSHAFT ASSY 1 3.96584




E-05 "3 (AdK41) Camshaft

Fg | EH4mE T B IR Description ¥E QTY

NO. Part NO. F 3 English Price (USD) AP190F N.W. xg) /PC
1 34016-00009-00 | K18k 4 0.00225

2 34016-00005-00 | <71 pE 2 0.01540

3 34015-00023-00 | K| T#E 2 0.02305

4 34016-00008-00 | HES [ 1ME TR 2 0.01511

5 34007-00001-00 | iHi&H/P10.3*P13.8*7.1 1 0.01563

6 34013-00034-00 | HSI 1 0.00211

7 34013-00080-00 | B[] 1 0.01147

8 30121-00034-01 BB AR 2 0.02565




E-05 "3 (Al K4 H) Camshaft

Fg | EH4mE T B IR Description ¥E QTY

NO. | PartNO. 3 English Price (USD) AP190F N.W. (ke) /PC
9 30134-00005-01 g 2 0.00218
10 34019-00005-00 | S 1#BE 2 0.00115
11 30110-00033-01 BB g 2 0.04732
12 34017-00008-00 | TR 1 0.05185
13 34020-00010-00 | S I J#EAT 2 0.02571
14 34008-00006-00 | < IH#EH: 2 0.02991
15 34033-00001-00 | “Pf5kh 1 0.77520
16 20012-00015-00 | % AR 1 0.76891




E-06

'

s Carburetor

Fg | EH4mE T B IR Description ¥E QTY

NO. Part NO. F 3 English Price (USD) AP190F N.W. «g) /PC
1 33048-00053-00 primm AN RS k" GASKET,INTAKE 1 0.00055
2 34012-00014-01 b B IR INSULATOR,CARBURETOR 1 0.04701
3 33048-00078-00 Y GASKET,CARBURETOR 1 0.00105
4 20024-00101-00 :E35957 CARBURETOR 1 0.38663
5 33048-00047-00 BB EHE GASKET,AIR CLEANER 1 0.00100
6 34024-00022-00 4 CLIP,FUEL PIPE 1 0.00101
7 34023-00004-01 PRI E FUEL PIPE 0.180m 0.03567
8 34024-00008-01 KR/ ML CLIP,FUEL PIPE 1 0.00059
9 34024-00009-01 KR/ FWE CLIP,FUEL PIPE 1 0.00059

10



E-07 RMiEsi#sE  Recoil starter

Fs | FE4mE T Description ¥ & QTY

NO. Part NO. ==gvg English Price (USD) AP190F N.W. kg) /PC
1 30101-00281-00 | ANAEZHE ERAE/M6X 12 BOLT,M6 X 12 5 0.00542
2 R ESEINE WIND GUIDER,RECOIL 1 0.77698
3 AL RAT SCREW,SETTING 1 0.00715
4 JaaheRE SPRING,FRICTION 1 0.00134
5 W FR GUIDE,RATCHET 1 0.02193
6 2 )1\ RATCHET,STARTER 2 0.00917
7 B SPRING,RETURN 2 0.00031

11



E-07 RMEsNF[EHE  Recoil starter

Fg | EH4mE T B Description ¥E QTY

NO. Part NO. ==gvg English Price (USD) AP190F N.W. «g) /PC
Hih REEL,RECOIL STARTER 1 0.12821
R SPRING,RECOIL STARTER 1 0.05931

10 J=EIER ROPE,RECOIL STARTER 1 0.02318

11 Jashahi it COVER COMP 1 0.38554

12 hF KNOB,RECOIL STARTER 1 0.02534

13 GHEEL Yo BOLT,FLANGE 3 0.00389

14 20010-00104-32 RS Bl 8% RECOIL STARTER COMP 1 1.47352

12



E-08 fEE I R4E Control

FE | FHEmE T B IR Description ¥E QTY

NO. Part NO. F 3 English Price (USD) AP190F N.W. «g) /PC
1 20022-00018-01 TR T £ ) 2 A SPEED CONTROL,ASSY 1 0.37805
2 30101-00281-00 N FVEZHIER /M6 X 12 BOLT 2 0.00542
3 34015-00020-01 B SPRING,CABLE RETURN 1 0.01054
4 34025-00007-01 RS HANDLE,SPEED CONTROL 1 0.05691
5 34015-00010-00 o E SPRING,THROTTLE RETURN 1 0.00073
6 34026-00008-01 PR BT ROD,GOVERNOR 1 0.00748

13



E-9 K% Flywheel

RS | F&HmiL MBI Description ¥E QTY

NO. | Part NO. F 3 English Price(USD) AP190F N.W. (kg) /PC
1 20028-00030-01 KL SRR WIRE,ENGINE SWITCH 1 0.25048
2 30101-00283-00 N FEE Z IR/ M6x%25 BOLT,FLANGE 2 0.00771
3 33099-00020-00 KE/HEB) FLYWHEEL COMP 1 5.35521
4 33155-00042-01 X5 FAN COOLING 1 0.18622
5 34022-00028-01 Jash#t PULLEY,STARTER 1 0.19105
6 30125-00035-01 AN ZHEER/M16 NUT SPECIAL 1 0.03471
7 33246-00003-01 IR B E 2 OIL ALARM 1 0.02951
8 30101-00281-00 N AR ZTHIE AR /M 6x12 BOLT,FLANGE 1 0.00542

14



E-10 =TSJEES  Air cleaner

7]

1 i oh
a
) 8
> 1@ |

@ .
Fg | EH4mE T B IR Description ¥E QTY
NO. Part NO. F 3 English Price (USD) AP190F N.W. g) /PC
1 30125-00013-00 NAEZHER BOLT,FLANGE 2 0.00304
2 e ELEMENT ASSY,AIR CLEANER 2 0.01354
3 TIE AR COVER,AIR CLEANER 1 0.36981
4 INFVE LR R BOLT,FLANGE 6 0.00168
5 T TR SUPPORT,ELEMENT 1 0.24741
6 BRI INE BASE COMP,AIR CLEANER 1 0.39445
7 20025-00083-01 U AR R AIR CLEANER ASSY 1 1.04536
8 33015-00039-01 HERTE SLEEVE,FUEL PIPE 1 0.00101

15



AL 5 77 IR, 38 A

Nl

=1

RE. SC420
EHL4E: 10002-00164-00
4L : 20260-03613-00



	Index to engineer group
	Crankcase cover                                 Co
	Camshaft                                       Air
	SPARK PLUG
	TUBE,BREATHER

